GG7200E+B Exploding View

[Py % 5 £ B X EH H B % =
CODE DESCRIPTION DESCRIPTION QTY. MARK
1 2EP3904501 UP188ES mALHLA 5 2 B 7 V3/3000 UP188Egasoline engine 1 ) .
2EP3904601 UP188ES AL 3 11 3 A /A V3/3600 SASRIRFHEMETE
2 3A3005006 B A Muffler washer 1
3 3C2172201 YA EED190*140 muffler 1
3C2172301 SH7S 85 (EPA T #{L3)D190%140
4 35835081 08 washer ®8 8
5 3531082 EF-3ol) spring washer ®8 8
6 3512081 SEZIEFM8 Nut M8 2
7 3522080201 SR IR M8x20 flange bolt M8*20 2
8 3VDJOS0(REEMmIB) |5.0KWERHLE KD 190x140 alternator assem ®190*140 1
9 3C3102 Skwi LA R ER shock absorber 2
10 3512081 SEZIEFM8 Nut M8 8
11 3JGG62E SKWTRALANRRE Frame 1 ke
12 3527060122 +F Y E LR MEx12 screw M6*12 4
13 3MGG72 5.5KWH2 I E AR S B control panel assem 1 AR BES B S BT
14 3522060121 SR IREMEx12 flange bolt M6*12 1
15 3539061 wHRE A gasket 2
16 3512061 SEZIEFM6 Nut M6 1
17 3C5230001 12cmifziii gk Grounding wire 1
18 3C23004 3-5KWiH T BRin & Muffler hood 1 BRiIANBE et
19 3522060121 SR IRAEMEx12 flange bolt M6*12 7
20 3C23006 3-5KWH B BRIV 2 Muffler hood 1 BRiIANBE HeTit
21 3512061 SEZIRFM6 Nut M6 7
22 3522080121 SRR MBx12 flange bolt M8*12 1
23 3539083 WK R 8 Gasket M8 1
24 3512081 SEZIEFM8 Nut M8 2
25 & A3JGG62E A E R 2 Fuel stator 2
26 353606118 DIRTFBe6xH18 Plain washer M6* ®8 2
27 3522060121 SR IRAEMEx12 flange bolt M6*12 2
28 3C1125 25L 14 Fuel tank 251 1 Ak
29 3C13006 MR B Fuel tank cock assem 1
30 3A2006001 + 4 Clamp 2
31 380111007 HE Fuel pipe 1
32 3C13003 A 3 B Fuel tank cap assem 1
33 3C13010 AR Strainer 1
34 3C13001 LR B Fuel marker 1
35 3527050122 +F ¥ ELIRETMEx12 Screw M5*12 2
36 3522060251 SRR MEx25 Flange bolt M6*25 4
37 353606118 MARF#G6xH18 Plain washer M6x¢18 4
38 3C13008 A ERE Shock absorber8 4
39 3512061 SELIRFM6 Nut M6 4
40 3C5112012 12AHEE Battery12AH 1
41 3512061 M63k 22 R & Nut M6 2
42 3JPJ01001 12AHEEHE FE AR Fixation of power supply 1
43 3522060121 M6x123% 2 1R 4 Flange bolt M6*12 2
44 3C5220700 B (L)
45 3C51210700 LR (1)




5.0KWH Rl B HLVHIRIER

3 m s £ % ® X B W BE & =
5 CODE DESCRIPTION DESCRIPTION QTY. REMARK
1 3C4101002  [SKwEEHL AT E alternator front cover 1 ¢ 190

2 2B0501 5. 0KW1#£ %8 F 5.5 190x140 rotor assy 1 ﬁﬁﬁﬁmﬁ@?ﬂ i
3 3531102 G110 spring washer ¢10 1

4 353610126  |BNAF#P10*$26 plain washer ¢p10*$26 1

5 3522102652 M1022 il 3% F 1842265 1

6 2A0501 5.0KW1#£ E F B 5 190x140 stator assy 1 RIEBEMEER
7 3C42620130 |EBH##R620*130 protection board 1

8 3C4102003 [SKwEEHERE alternator end cover 1 ¢ 190

9 3531061 E- 5 T00) spring washer ¢6 4

10 3522061752  |fE¥mE ik 2 RAEM6E*175 flange bolt M6*175 4

11 3C61015 B connection pole 1

12 3535051 F#p5 plain washer$5 2

13 3531051 FEH5 spring washer ¢5 2

14 3511051 ANBERMS nut M5 4

15 3522050121  |3E=UREEM5*12 flange bolt M5*12 2

16 3C61012 5KwAVR AVR 1

17 3522050121 |22 884EM5*12 flange bolt M5*12 2

18 3C61014 ] 5kw carbon brush 1

19 3522050161  [FE= 18RI M5*16 bolt M5*16 1 tidr]
20 3C4103002 |SKwiEiRE = rear cover 1

21 3522050121 |22 8848M5*12 flange bolt M5*12 2

F1R H1;




1- B A BB

CRANKCASE ASSY

g 160 168 16 1

e l6

ﬁ']'ﬁ 3
egl6 %
Bg-16 1
L -'L-

UP188(UP390) & Zp 44+ Bl & &

F h 5 £ BXER B B % Zx
5 CODE DESCRIPTION DESCRIPTION QTY. REMARK
1 3A3001001  |pshiREMI2x14 Drain plug M12x14 2

2 3A3001002  |FhiRERE Washer 2

3 3561355208 Hh % 5 £ 35%52%8 Oil seal,crankshaft 2

4 3A4101004 Bh A 2R Crankcase 1

5 3A4001005 IEET Regulating sway bar 1

6 3A3001006  |JEERIEATRKE Washer 1 $16xP8.5x1
7 3A3001007  |@EIEFTHIK Split pin 1

8 3A2004008 |HESER Diode 1 T h e To
9 3522060081 SEX IR M6x8 Bolt M6x8 1

10 3A3001010 BB ER Seal 1

11 3A4001200  |#l3d R B (27mm) Oil plug 2

12 3A4001012A Hh 7 5 D E ) Crankcase cover 1

13 3A4001013 EEEEEEIR Gasket,crankcase 1

14 355108014 ENED8x14 Set pind8x14 2

15 357106207 HA&6207 Bearing 6207 1

16 3522080351 124 M8x35 Bolt M8x35 7

17 3A4001100 TIEMN B R B R Driven gear assy 1

18 3A3001017 R Sliding sleeve 1

19 3A3001009  |iAEHFE Snap ring 1

20 3A3001008 E IR Regulating shaft 1

21 3562081404 EFFmEex14%x4 sway bar 1

SF1W HTR




UP188(UP390)E Zh#4-FL & &

2- SHELE SEHEFEEK
CYLINDER HEAD & CYLINDER HEAD COVER ASSY

99
1 21 2T
[
H

F w5 £ W HKXEWH B R
= CODE DESCRIPTION DESCRIPTION QTY.
1 3A3002001 |SELEZigie Bolt 1
2 3A3002002 BRI EESERR L Washer 1
3 3A3002003 BR Rubber seal 1
4 3A3002001 |SEIESBIRREH Bolt assy 1
5 3A3002100 REEEEK Cylinder head cover 1
6 3A3002006 |SEIEEHRH Gasket 1
7 3A3002200 SITEB B K Valve rocket assy 1
8 3A3002008 WIS R Push guide 1
9 3A3002009 HER TR Cap 1
10 3A3002010 HER |1 ¥ e Exhaust spring seat 1
11 3A3002011 R[] E R Intake spring seat 1
12 3A3002012 [S|]#E#E Valve spring 2
13 3A3002013 R E T E Spring retainer 1
14 3522100801  |#R4£M10x80 Bolt M10x80 4
15 3A3002015  [#SSEHE Seal 1
16 3525080552 12 M8x55 Stud M8x55 2
17 3A4102017 |SELEZp4 Cylinder head assy 1
18 355112020 E{LEH12%20 Pin 12x20 2
19 3A4002019 ST Exhaust valve 1
20 3A4002020  |3#ST] Intake valve 1
21 3A4102018 |SEEZRHB Cylinder head gasket 1
22 3A3002022 BE Tappet 2
23 3A4002023 HEFF Pusher 2
24 3525681061  |#EHAM6G-8x106 Stud AM6-8x106 2
25 3A4002024 T&EXE Lead wind cover 1
26 3522060121 1ZFEM6x12 Bolt M6x12 1
27 3A2002027 BERE Nylon, lining 2




UP188(UP390) & ZB 44+ Bl & %

3- M EEEM LRHMEK CRAN
CRANKSHAFT, PISTON, CONNECTING, CAMSHAFT
ASSY & FLYWHEEL ASSY

F w B & ™ BYEWR B B
5 CODE DESCRIPTION DESCRIPTION QTY.
1 3A4103100 SEEINA Piston ring set 1
2 3A4003002 SEEHNE Piston pin circlip 2
3 3A4103003 EE piston 1
4 3A4003004 SEEH Piston pin 1
5 3A4003200 EFTE R Connect rod assy 1
6 3A40033001 |340%hV1 Cranshaft assy 1

3A40033002  |340#HV2

3A40033003  [340@%HV3

3A40033004  |340@%HV5

3A4003300A  [3408 #P1

3A4003300B  [340fh54P2

3A4003300C (3408 5P4

3A4003300P  |3408h3HQ1

3A4003300Q [340f Q2
7 3A4103400 LES Y B Camshaft assy 1
8 3A4003008 | k&4 Flywheel 1
9 3A4003009 kX Flywheel fan 1
10 3A4003010 HBHE Starting flange 1
11 3A3003011 | k$CIEAM16x1.25 Nut M16x1.25 1
12 357106202  |%#&6202 Bearing 6202 2
13 3A4003500 B E K Balancing shaft 1

GG7200



4- RFRB BRI SXEBAY
RECOIL STARTER & IGNTION COIL ASSY

9

UP188(UP390) & Zp 44+ Bl & &

P h 5 £ BXEWR ¥ B % x
5 CODE DESCRIPTION DESCRIPTION QTY. REMARK
1 3A2004001 RAFX Engine switch 1 BT

3A2004014 SREHR 1 BB 2 7 A
2 3A4004400B | SR E(L) Fan hood assy 1

3A4004400C | S X E(201CREL)

3A4004400D |SRE(E)

3A4004400E  |SRE(H)

3A4004400F |S K =E(E)

3A4004400G | § X ZE(165CH)
3 3522060121 BERM6x12 Bolt M6x12 5
4 3A3006021 |FF&ER Clip 2
5 3522060081 |32 8R4 M6x8 Bolt M6x8 4
6 3A4004100A FHRE(HBIRE) Recoil starter assy 1

3A4004100B  [FH& (HEBK)(ER)

3A4004100C  |FHy# (HEIDFR)(H)

3A4004100P  |F#& (AREE)(L)

3A4004100Q |FHE(FRBR(E)

3A4004100R  [FH & (AHERK)(HE)
7 3A3004200 L% BEF B R Oil sensor 1
8 3522060141  |1&iEM6x14 Bolt M6x14 2 A e T
9 3522060251 1R M6x25 Bolt M6x25 2
10 3A4004300 — LR XELE Ignition coil assy 1
11 3A3004013 NIEEFTRTCU Spark plug F7TRTCU 1

3A3004013A | XFEEFTTC

B4 HT:




5- ERIBFRRE K

UP188(UP390)E Zh#4-FL & &

AIR CLEANER ASSY

F w B £ % HYEH B B

=5 CODE DESCRIPTION DESCRIPTION QTY.

1 3A3005100A |Z=SEESREKM#LA) Air cleaner assy 1

2 3512061 1B RFM6 Nut M6 2

3 3522060221  [3E 884 M6x22 Bolt M6x22 1

4 3A3006600 | &R E AR 1

5 3A3005004A |FEIRE(H14) Air duck 1

6 3A3006022 | X1k (& mIERK) Clip 1
012040510100 | Z=iEE 0 (HLA) 1




6- Bm Bl RE

UP188(UP390) & ZB 44+ Bl & %

FUEL SUPPLY SYSTEM

o)

FF w 5 & ™ BXEWH B B
5 CODE DESCRIPTION DESCRIPTION QTY.
9 3A4006010 ERORE Inlet gasket 1
10 3A4106011 1t ihEsERR Connecting block 1
11 3A4106012 1t mesn B Carburetor gasket 1
12 3A4106200B  |{thEs B AR Carburetor assy 1
13 3A3006014 Zo B BE N Gasket,air cleaner 1
14 3A4006300 AR 4H R (A4 ) Regulating control assy 1
15 3A4006016 |i@iE¥%E Back spring 1
16 3A4006017 TRNEyHRE Regulating spring 1
17 3A4006018 REPAT Pulling rod 1
18 3A2006019 BiRE ZE RS Lock bolt 1
19 3A4006020 |i@EE Regulating arm 1
20 3512061 12 M6 Nut M6 1




UP188(UP390)E Zh#4-FL & &

7- B R RBHRE

STARTER & GENERATOR ASSEMBLY

F wm 5 £ W HKXEWH B B
=1 CODE DESCRIPTION DESCRIPTION QTY.

1 3A4007100  |BEZIHLEAK Starting motor assy 1

2 3522080351  [1R4&M8x35 Bolt M8x35 2

3 3A4107008  |EBEZHHLAE Crankcase 1

4 3A3007400  |#EZh4kERES Relay 1

5 3522060352  [#R4#M6x35 Bolt M6x35 2

6 3A4007011 |&EMR Clamper, cord 1

7 3522060121  [#RAEM6Ex12 Bolt M6x12 2

8 3A4007300  |EBiEZN KEEEK Flywheel 1




	GG7200E+B.pdf
	GG7200E+B Exploding View

	5.0KW alternator-brush.pdf
	3.2

	engine of GG7200-UP188.pdf
	1.CRANKCASE
	2.CYLINDER
	3.CRANKSHAFT
	4.RECOIL STARTER
	5.AIR CLEANER
	6.FUEL SUPPLY SYSTEM
	7.ELECTRIC STARTER


